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SAMPLE DESCRIPTION  Clients Ref: "Sample 12287"
                    Product Name: White PVC foam sheet, Item 958385
                    Nom: PVC polymer foam sheet
                    Composition: 70% PVC, 10% Limestone, 5% Titanium Dioxide,
                    15% non-hazardous additions
                    Thickness: 16mm, Density 560 kg/m3

  AS/NZS 1530.3-1999  Early Fire Hazard Guidance Test
  MODIFIED NUMBER     ================================
  OF SAMPLES TESTED
                    This test is for Guidance only
                    ==============================
                    A reduced number of specimens were tested to provide
                    guidance only as to the likely performance of the product
                    tested
                                              Specimen
                                              1      2

                    Ignitability index       13     11              Range 0-20

                    Spread of Flame Index     0      0              Range 0-10

                    Heat Evolved Index        3      1              Range 0-10

                    Smoke Developed Index     8      7              Range 0-10
                     The results only apply to the specimen mounted as
                     described in this report
                     Two specimens only were tested

 Each test specimen was clamped in four places.

 Specimens tended to flash before ignition.  Ignition was based
 on the occurance of a single flash of flame which lasted
 longer than 10 seconds.
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